@ZI“I(O ZHC-15A Parts Breakdown

— Hydraulic Jack =

Toll Free: 7-800-579-8088 Web: www.zinko.com REV 010118 page 1 of 1

Part Description Part Description Part Description
1 Screw M6 x 16L 14 Screw Bushing 27 Toe Plate
2 Base Plate 15 Spring 28 Supporting Plate
3 Base Supporting Plate (Right) 16 Bushing 29 Screw M10 x 55L
4 Screw M10 x 35L 17 Back Up Ring 30 Side Plate
5 Cylinder Base Plate 18 Piston Rod 31 Top Plate
6 Base Supporting Plate (Left) 19 Wiper Seal 32 Top Saddle
7 Screw 20 Retaining Ring 33 Screw M6 x 30L
8 Screw M8 x 40L 21 Wiper Sleeve 34 Washer
9 Washer 22 Saddle 35 Swivel Pressure Bolt
10 Cylinder 23 Screw M6 x 25L 36 Packing
11 Cylinder Port Adapter 24 Handle 37 Swivel Adapter
12 Gauge Adapter 25 Screw M8 x 20L 38 C-Ring
13 Gauge 26 Load Plate 39 Snap Ring

P.O. BOX 4903 Phone: (909) 230-4100

Ontario, CA 91761 Fax: (909) 230-4137




